SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BE40MIMO_Antl_6885

Spectrum

Ref Level 5.00 dém
Count 100/100

Offset 15,92 d& Mode Sweep

@ 1Rm View
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-390 dBm

CF 6.885 GHz 10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -16.25dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-100.000 MHz -66.300 MHz | 500.000 kHz 6.81603 GHz -63.14 dém -46.80 dB
-66.300 MHz -44,200 MHz | 500.000 kHz 6.81887 GHz -63.36 dém -47.10 dB
44,200 MHz 23,100 MHz | 500.000 kHz 6.86185 GHz -50.56 dBm -34.31 dB
23.100MHz | -22.100 MHz | 500.000 kHz | 6.86101 GHz -50.57 d8m | -34.31dB |
22,100 MHz 23,100 MHz | 500.000 kHz 6.90809 GHz -51.02 dBm -34.77 dB g
23.100 MHz 44,200 MHz | 500.000 kHz 6.90817 GHz -50.81 dBm -34.56 dB .
44,200 MHz 66,300 MHz | 500,000 kHz 6.95127 GHz -63.46 dBm -47.20 dB .
66,300 MHz 100,000 MHz = 500.000 kHz 6.96241 GHz -63.02 dBm -46.77 dB :
™
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Dats: 5.APR
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Spectrum
Ref Level 5.00 dém Offset 1581 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.885 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.24 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -65.700 MHz 500,000 kHz 6.81723 GHz -63.22 dBm -46.98 dB -6.98 dB
-65.700 MHz -43,800 MHz 500,000 kHz 6.81947 GHz -63.58 dBm -47.34 dB -7.43 dB
-43,800 MHz -22,900 MHz 500,000 kHz 6.86207 GHz -49.93 dBm -33.68 dB -13.67 dB
-22,900 MHz | -21.900MHz | 500.000 kHz | 6.86211 GHz -50.17 dém | -33.93dB -14.13dB
21.900 MHz 22,900 MHz | 500.000 kHz 6.90789 GHz -50.30 dBm -34.06 dB -14.26 dB
22,900 MHz 43,800 MHz | 500.000 kHz 6.90791 GHz -50.25 dam -34.01dB -14.01 dB
43.800 MHz 65,700 MHz | 500,000 kHz 6.95067 GHz -63.12 dém -46.86 dB -6.90 dB
65.700 MHz 100,000 MHz = 500.000 kHz 6.95647 GHz -63.11 dBm -46.87 dB -6.87 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BE40MIMO_Antl_6925

Spectrum

Ref Level 5.00 dém
Count 100/100

Offset 16,10 dB& Mode Sweep
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CF 6.925 GHz 10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -15.55dBm
Rangelow | RangeUp | RBW |

Standard: None

Frequency | Power Abs

RBW 500.000 kHz

| PowerRel |  ALimit |

-100.,000 MHz -66,300 MHz 500,000 kHz 6.85641 GHz -62.70 dBm

-47.15d -7.15d

-66,300 MHz ~44,200 MHz 500,000 kHz 6.85881 GHz -63.12 dBm

-47.57d -763d

~44.200 MHz -23.100 MHz 500,000 kHz 6.90183 GHz -50.06 dBm

-34.52d -14.49d

6.90191 GHz
6.94809 GHz
6.94831 GHz
6.99107 GHz
7.01411 GHz

-23.100 MHz | -22,100 MHz | 500.000 kHz |
22,100 MHz 23,100 MHz 500,000 kHz
23,100 MHz 44,200 MHz | 500,000 kHz
44,200 MHz 66,300 MHz | 500,000 kHz
66,300 MHz 100,000 MHz = 500.000 kHz

-49.87 dém
-49.99 dBm
-63.10 dém
-68.44 dBm

-50.28 dBm |

34.74dB
-34.33dB
-34.44 dB
-47.55 dB -7.68 dB
-52.89 dB -12.89 dB
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-14.36 dB
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Spectrum
Ref Level 5.00 deém Offset 1590 d& Mode Sweep
Count 100/100
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Spectrum Emission Mask Standard: None
Peak Power -15.80 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -65.100 MHz 500,000 kHz 6.85965 GHz -62.97 dBm -47.17 dB -7.17 dB
-65.100 MHz -43.400 MHz 500,000 kHz 6.86015 GHz -63.08 dBm -47.29 dB -7.42 dB
43,400 MHz -22,700 MHz 500,000 kHz 6.90225 GHz -48.92 dBm -33.12dB -13.10 dB
-22,700 MHz | -21.700MHz | 500,000 kHz | 6.90231 GHz -49.19 dBm | -33.30dB -13.59dB
21.700 MHz 22,700 MHz | 500.000 kHz 6.94769 GHz -48.72 dBm -32.92 dB -13.12 dB
22.700 MHz 43,400 MHz | 500.000 kHz 6.94775 GHz -48.26 dBm -32.46 dB -12.44 dB
43,400 MHz 65,100 MHz | 500,000 kHz 6.99009 GHz -63.35 dém -47.55 dB -7.55 dB
65.100 MHz 100,000 MHz = 500.000 kHz 6.99199 GHz -68.40 dBm -52.60 dB -12.60 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BE40MIMO_Antl_6965

Spectrum =
Ref Level 5.00 dém Offset 1577 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.64 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -66.000 MHz 500,000 kHz 6.88923 GHz -62.90 dBm -47.26 dB -7.26 dB
-66.000 MHz -44,000 MHz 500,000 kHz 6.89901 GHz -63.57 dBm -47.93 dB 7.93 dB
44,000 MHz -23.000 MHz 500,000 kHz 6.94197 GHz -49.65 dBm -34.01 dB -14.00 dB
-23.000 MHz | -22.000 MHz | 500.000 kHz | 6.94201 GHz -49.77 dBm | -34.13dB  -14.33dB
22,000 MHz 23,000 MHz | 500.000 kHz 6.98799 GHz -50.02 dBm -34.38 dB -14.58 dB
23.000 MHz 44,000 MHz | 500.000 kHz 6.98813 GHz -49.28 dBm -33.64dB -13.50 dB
44,000 MHz 66,000 MHz | 500.000 kHz 7.03093 GHz -69.34 dém -52.70 dB -13.74 dB
66.000 MHz 100,000 MHz = 500.000 kHz 7.05207 GHz -68.87 dém -53.23 dB -13.23 dB
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Spectrum
Ref Level 5.00 dém  Offset 1584 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.66 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -66.300 MHz 500,000 kHz 6.87673 GHz -62.86 dBm -47.19 dB -7.19.dB
-66.300 MHz -44,200 MHz 500,000 kHz 6.89887 GHz -63.35 dBm -47.69 dB -7.78 dB
44,200 MHz -23.100 MHz | 500,000 kHz 6.94181 GHz -50.17 dBm -34.50 dB -14.47 dB
-23.100 MHz | -22.100 MHz | 500,000 kHz | 6.94191 GHz -50.19 dém | -34.53dB | -14.73dB
22,100 MHz 23,100 MHz | 500.000 kHz 6.98809 GHz -49.95 dBm -34.28 dB -14.48 dB
23.100 MHz 44,200 MHz | 500.000 kHz 6.98815 GHz -49.14 dBm -33.47 dB -1345 dB
44,200 MHz 66,300 MHz | 500,000 kHz 7.03123 GHz -69.17 dém 53.51 dB -13.55 dB
66,300 MHz 100,000 MHz = 500.000 kHz 7.06241 GHz -68.56 dBm -52.90 dB -12.90 dB
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seamman 0. FCC RF Test Report Report No. : FR432502F

11BE40MIMO_Antl_7085

Spectrum =
Ref Level 5.00 dém Offset 1579 dB Mode Sweep
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CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.94 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -65.700 MHz 500,000 kHz 6.99587 GHz -68.23 dBm -52.29 dB -12.29dB
-65.700 MHz -43,800 MHz 500,000 kHz 7.01931 GHz -68.77 dBm -52.82 dB -12.83 dB
-43,800 MHz -22,900 MHz 500,000 kHz 7.06209 GHz -49.01 dBm -33.07 dB -13.06 dB
-22,900 MHz | -21.900MHz | 500.000 kHz | 7.06211 GHz -49.63 dBm | -33.88dB  -14.08dB
21.900 MHz 22,900 MHz | 500.000 kHz 7.10789 GHz -49.48 dBm -33.54dB -13.74 dB
22,900 MHz 43,800 MHz | 500.000 kHz 7.10791 GHz -49.32 dBm -33.37 dB -13.37 dB
43.800 MHz 65,700 MHz | 500,000 kHz 7.15063 GHz -68.23 dém -52.29 dB -12.33 dB
65.700 MHz 100,000 MHz = 500.000 kHz 7.15813 GHz -67.98 dBm -52.03 dB -12.03 dB
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CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.48 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -65.400 MHz 500,000 kHz 7.00221 GHz -69.76 dBm -53.28 dB -13.28 dB
-65.400 MHz -43.600 MHz 500,000 kHz 7.01983 GHz -70.20 dBm 53.72dB -13.85dB |
-43.600 MHz -22,800 MHz | 500,000 kHz 7.06219 GHz -49.73 dBm -33.25 dB -13.24 dB
-22,800 MHz | -21.800MHz | 500.000 kHz | 7.06221 GHz -49.70 dBm | -33.22dB | -13.42dB
21.800 MHz 22,800 MHz | 500.000 kHz 7.10779 GHz -49.03 dBm -32.55dB -12.75 dB
22.800 MHz 43,600 MHz | 500.000 kHz 7.10783 GHz -48.85 dBm -32.37 dB -12.36 dB
43.600 MHz 65,400 MHz | 500,000 kHz 7.15009 GHz -69.42 dém -52.94 dB -13.11dB
65.400 MHz 100,000 MHz = 500.000 kHz 7.17491 GHz -59.29 dém -52.80 dB -12.80 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BESBOMIMO_Antl_5985
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Ref Level 5.00 dém
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10001 pts Span 400.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -14.47 dBm

Standard: None
RBW 1.000 MHz

Range Up | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -133.200 MHz 1.000 MHz 5.84538 GHz -63.10 dém -48.63 dB .
-133,200 MHz -88,800 MHz 1.000 MHz 5.85186 GHz -63.18 dém -48.71 dB .
-88.800 MHz 45,400 MHz 1.000 MHz 5.93942 GHz -52.12 dBm -37.65 dB .
45400 MHz | -44.400 MHz | 1.000 MHz | 5.93962 GHz -52.19d8m | -37.72dB | .
44.400 MHz 45.400 MHz 1.000 MHz 6.03038 GHz -51.23 dBm -36.76 dB .
45.400 MHz 98.800 MHz 1.000 MHz 6.03066 GHz -50.96 dBm -36.49 dB E
98.800 MHz 133.200 MHz 1.000 MHz 6.11802 GHz -62.57 dém -48.10 dB .
133.200 MHz 200.000 MHz 1.000 MHz 6.11902 GHz -62.39 dBm -47.92 dB K
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CF 5.985 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -13.99 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -134,400 MHz 1.000 MHz 5.84874 GHz -63.13 dém -49.14 dB -9.14 dB
-134,400 MHz -89,600 MHz 1.000 MHz 5.85078 GHz -63.08 dém -49.00 dB -9.14 dB
-89.600 MHz -45,800 MHz 1.000 MHz 5.93918 GHz -51.23 dBm -37.24 dB -17.23 dB
45800 MHz | -44.800 MHz | 1.000 MHz | 5.93922 GHz -51.70dem | -37.71dB | -18.11dB
44.800 MHz 45.800 MHz 1.000 MHz 6.03078 GHz -51.30 dBm -37.30 dB -17.70 dB
45.800 MHz 89.600 MHz 1.000 MHz 6.03086 GHz -51.14 d8m -37.15dB -17.14 dB
89.600 MHz 134,400 MHz 1.000 MHz 6.11922 GHz -62.37 dém -48.38 dB -8.42 db
134,400 MHz 200.000 MHz 1.000 MHz 6.11998 GHz -62.30 dBm -48.31 dB -8.31 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BES8O
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Spectrum
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-390 dBm
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10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -13.79 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -133,800 MHz 1.000 MHz 6.00910 GHz -61.90 dém -48.10 dB .
-133,800 MHz -89.200 MHz 1.000 MHz 6.01138 GHz -62.06 dem -48.27 dB .
-89.200 MHz 45,600 MHz 1.000 MHz 6.09934 GHz -51.17 dBm -37.38 dB .
45,600 MHz | -44.600 MHz | 1.000 MHz | 6.09942 GHz -51.49d8m | -37.70dB .
44.600 MHz 45.600 MHz 1.000 MHz 6.19058 GHz -51.61 dBm -37.82dB .
45.600 MHz 89.200 MHz 1.000 MHz 6.19062 GHz -51.15 d&m -37.35dB .
89.200 MHz 133.800 MHz 1.000 MHz 6.27854 GHz -62.15 deém -48.36 dB E
133.800 MHz 200.000 MHz 1.000 MHz 6.27902 GHz -62.11 dém -48.32 dB E
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Spectrum
Ref Level 5.00 dém Offset 14,91 dB Mode Sweep
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CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.65 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -134.400 MHz 1.000 MHz 6.00410 GHz -62.17 dBm -48.52 dB -8.52 dB
-134,400 MHz -89.600 MHz 1.000 MHz 6.01062 GHz -62.32 dBm -48.67 dB -8.68 dB |
-89.600 MHz -45.800 MHz 1.000 MHz 6.09918 GHz -51.48 dBm -37.83 dB -17.83 dB
-45.800 MHz | -44.800MHz | 1.000 MHz | 6.09922 GHz -52.01 dBm | -38.35dB -18.75dB
44.800 MHz 45.800 MHz 1.000 MHz 6.19078 GHz -51.81 dBm -38.16 dB -18.56 dB
45.800 MHz 89.600 MHz 1.000 MHz 6.19086 GHz -51.51 dBm -37.86 dB -17.84 dB
89.600 MHz 134,400 MHz 1.000 MHz 6.27926 GHz -62.56 dBm -48.91 dB -8.95 db
134,400 MHz 200.000 MHz 1.000 MHz 6.27986 GHz -62.45 dém -48.80 dB -8.80 dB
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Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BESOMIMO_Antl_6385

Spectrum

Count 100/100

Ref Level 5.00 dém

Offset 15,52 dB& Mode Sweep

@ 1Rm View
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-390 dBm

CF 6.385 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -13.25dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -134,400 MHz 1.000 MHz 6.22846 GHz -60.62 dém -47.57 dB .
-134,400 MHz -89,600 MHz 1.000 MHz 6.25086 GHz -61.39 dém -48.14 dB .
-89.600 MHz -45,800 MHz 1.000 MHz 6.33906 GHz -50.69 dBm -37.44 db :
45800 MHz | -44.800 MHz | 1.000 MHz | 6.33922 GHz -51.31de8m | -38.06dB | .
44.800 MHz 45.800 MHz 1.000 MHz 6.43078 GHz -50.84 dBm -37.59dB E
45.800 MHz 89.600 MHz 1.000 MHz 6.43098 GHz -50.40 dBm -37.15dB .
89.600 MHz 134,400 MHz 1.000 MHz 6.51934 GHz -61.12 dgém -47.87 dB E
134,400 MHz 200.000 MHz 1.000 MHz 6.51958 GHz -61.13 dém -47.87 dB E
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Spectrum
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Ref Level 5.00 dém

Offset 1541 d& Mode Sweep
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CF 6.385 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -13.99 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -132,000 MHz 1.000 MHz 6.21082 GHz -61.11 dém -47.13 dB 7.13dB
-132,000 MHz -88,000 MHz 1.000 MHz 6.25306 GHz -61.50 dem -47.51 dB -7.53 dB
-88.000 MHz 45,000 MHz 1.000 MHz 6.33986 GHz -49.87 dBm -35.89 dB -15.86 dB |
-45.000MHz | -44.000 MHz | 1.000 MHz | 6.34002 GHz -50.30d8m | -36.31dB | .
44,000 MHz 45.000 MHz 1.000 MHz 6.42998 GHz -50.38 dBm -36.39 dB .
45.000 MHz 98.000 MHz 1.000 MHz 6.43014 GHz -50.34 dBm -36.35dB .
988.000 MHz 132,000 MHz 1.000 MHz 6.51694 GHz -61.17 dgém -47.168 dB .
132,000 MHz 200.000 MHz 1.000 MHz 6.52302 GHz -61.14 dém -47.15 dB .
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Sporton International Inc. (Kunshan)
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seamman 0. FCC RF Test Report

Report No. : FR432502F

11BESBOMIMO_Antl_6465

Spectrum =

Ref Level 5.00 dém Offset 1568 d& Mode Sweep

Count 100/100

@ 1Rm View
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-90 dBm

CF 6.465 GHz

Spectrum Emission Mask

Peak Power -13.99 dBm
Range Low |

10001 pts
Standard: None

Span 400.0 MHz

RBW 1.000 MHz

T
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Range Up | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -133,800 MHz 1.000 MHz 6.27410 GHz -61.36 dém -47.36 dB .
-133,800 MHz -89.200 MHz 1.000 MHz 6.33154 GHz -61.69 dem -47.70 dB .
-89.200 MHz 45,600 MHz 1.000 MHz 6.41930 GHz -52.10 dBm -38.11 dB I
45,600 MHz | -44.600 MHz | 1.000 MHz | 6.41942 GHz -52.20d8m | -38.20dB | .
44.600 MHz 45.600 MHz 1.000 MHz 6.51058 GHz -51.20 d&m -37.20dB [
45.600 MHz 89.200 MHz 1.000 MHz 6.51074 GHz -51.10 d&m -37.10dB [
89.200 MHz 133.800 MHz 1.000 MHz 6.59846 GHz -61.62 dém -47.63 dB .
133.800 MHz 200.000 MHz 1.000 MHz 6.65130 GHz -61.02 dém -47.02 dB L
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Spectrum Emission Mask

Peak Power -14.22 dBm
Rangelow | RangeUp | RBW |

10001 pts
Standard: None

Span 400.0 MHz

RBW 1.000 MHz

Frequency | Power Abs | PowerRel | Alimit |

-200.000 MHz | -133,800 MHz 1.000 MHz 6.26594 GHz -61.60 dBm -47.38 dB -7.38 B
-133,800 MHz -89.200 MHz 1.000 MHz 6.33182 GHz -61.92 dBm -47.70 dB -7.87 dB
-89.200 MHz -45.600 MHz 1.000 MHz 6.41934 GHz -51.97 dBm -37.75dB -17.74 dB
-45.600 MHz | -44.600MHz | 1.000 MHz | 6.41942 GHz -52.55 dBm | -38.32dB | -18.73dB
44.600 MHz 45.600 MHz 1.000 MHz 6.51058 GHz -51.64 dBm -37.42dB -17.82 db
45.600 MHz 89.200 MHz 1.000 MHz 6.51078 GHz -51.45 dBm -37.23dB -17.20 dB
89.200 MHz 133.800 MHz 1.000 MHz 6.59854 GHz -61.64 dém -47.42 dB -7.49 dB
133.800 MHz 200.000 MHz 1.000 MHz 6.65894 GHz -60.98 dBm -46.76 dB -6.76 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BESOMIMO_Antl_6545

Spectrum =
Ref Level 5.00 dém Offset 1563 d& Mode Sweep
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@ 1Rm View
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CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.22 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -132,600 MHz 1.000 MHz 6.41018 GHz -60.80 dBm -47.58 dB E
-132,600 MHz -88,400 MHz 1.000 MHz 6.41250 GHz -61.10 dBm -47.88 dB K
-88.400 MHz -45.200 MHz 1.000 MHz 6.49958 GHz -50.95 dBm -37.73dB K
-45.200 MHz | -44.200MHz | 1.000 MHz | 6.49982 GHz -51.02 dBm | -37.80dB | .
44.200 MHz 45.200 MHz 1.000 MHz 6.59018 GHz -50.32 dBm -37.10 dB .
45.200 MHz 988,400 MHz 1.000 MHz 6.59026 GHz -50.02 dBm -36.80 dB .
988,400 MHz 132,600 MHz 1.000 MHz 6.67730 GHz -60.75 dém -47.53 dB 4
132,600 MHz 200.000 MHz 1.000 MHz 6.71338 GHz -60.53 dém -47.31 dB E
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Ref Level 5.00 dém  Offset 1554 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -14.09 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133.200 MHz 1.000 MHz 6.40314 GHz -61.18 dBm -47.09 dB -7.09 dB
-133,200 MHz -88,800 MHz 1.000 MHz 6.41206 GHz -61.31 dBm -47.22 dB -7.29 dB
-88,800 MHz 45,400 MHz 1.000 MHz 6.49958 GHz -50.99 dBm -36.90 dB -16.90 dB
45400 MHz | -44.400MHz | 1.000 MHz | 6.49962 GHz -51.40 dBm | -37.31dB | -17.71dB
44.400 MHz 45.400 MHz 1.000 MHz 6.59038 GHz -51.48 dBm -37.39dB -17.79 dB
45.400 MHz 98.800 MHz 1.000 MHz 6.59045 GHz -50.95 dBm -36.86 dB -16.85 dB
98.800 MHz 133.200 MHz 1.000 MHz 6.67818 GHz -60.84 dém -46.75 dB -6.76 dB
133.200 MHz 200.000 MHz 1.000 MHz 6.72950 GHz -60.68 dBm -46.59 dB -6.59 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BESBOMIMO_Antl_6625

Spectrum =
Ref Level 5.00 dém Offset 1545 dB Mode Sweep
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.71dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -136.200 MHz 1.000 MHz 6.47586 GHz -60.93 dBm -47.22 dB .
-136,200 MHz -90,800 MHz 1.000 MHz 6.48898 GHz -61.12 dBm -47.42 dB R
-90,800 MHz 46,400 MHz 1.000 MHz 6.57858 GHz -52.68 dBm -38.97 dB K
46,400 MHz | -45.400MHz | 1.000 MHz | 6.57862 GHz -53.10 dém | -39.40dB | E
45.400 MHz 46.400 MHz 1.000 MHz 6.67138 GHz -52.49 dBm -38.78 dB .
46.400 MHz 90.800 MHz 1.000 MHz 6.67178 GHz -52.48 dBm -38.77 dB .
90.800 MHz 136.200 MHz 1.000 MHz 6.76102 GHz -60.93 dém -47.23 dB .
136.200 MHz 200.000 MHz 1.000 MHz 6.81110 GHz -60.53 dém -46.82 dB E
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11BES8OMIMO_Ant2_6625
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Ref Level 5.00 dém Offset 1521 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -13.44 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -134.400 MHz 1.000 MHz 6.48594 GHz -61.33 dBm -47.90 dB -7.90 dB
-134,400 MHz -89.600 MHz 1.000 MHz 6.49070 GHz -61.67 dBm -48.23 dB -8.26 dB |
-89.600 MHz -45.800 MHz 1.000 MHz 6.57902 GHz -52.62 dBm -39.38 dB -19.35dB |
-45.800 MHz | -44.800MHz | 1.000 MHz | 6.57922 GHz -53.05 dBm | -39.62dB  -2002dB
44.800 MHz 45.800 MHz 1.000 MHz 6.67078 GHz -51.21 dBm -37.77 dB -18.17 dB
45.800 MHz 89.600 MHz 1.000 MHz 6.67106 GHz -51.00 dBm -37.56 dB -17.51dB
89.600 MHz 134,400 MHz 1.000 MHz 6.75926 GHz -61.37 dém -47.93 dB -7.97 db
134,400 MHz 200.000 MHz 1.000 MHz 6.80730 GHz -60.88 dBm -47 .44 dB -7 .44 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BESBOMIMO_Antl_6705

Spectrum =
Ref Level 5.00 dém  Offset 1533 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -13.19 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -132,000 MHz 1.000 MHz 6.53758 GHz -61.04 dBm -47.84 dB 4
-132,000 MHz -88.000 MHz 1.000 MHz 6.57306 GHz -61.38 dBm -48.18 dB E
-88.000 MHz -45.000 MHz 1.000 MHz 6.65998 GHz -50.63 dBm -37.44 dB R
-45.000 MHz | -44.000MHz | 1.000 MHz | 6.66002 GHz -50.69 dBm | -37.49.dB | E
44,000 MHz 45.000 MHz 1.000 MHz 6.74998 GHz -49.91 dBm -36.72 dB .
45.000 MHz 98.000 MHz 1.000 MHz 6.75010 GHz -49.81 dBm -36.62 dB [
988.000 MHz 132,000 MHz 1.000 MHz 6.83678 GHz -60.65 dém -47 .46 dB :
132,000 MHz 200.000 MHz 1.000 MHz 6.84282 GHz -60.40 dgm -47.20 dB F
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Spectrum
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Spectrum Emission Mask
Peak Power -13.49 dBm
Rangelow | RangeUp | RBW |

Standard: None

Frequency |

RBW 1.000 MHz

Power Abs | PowerRel |  ALimit |

-200,000 MHz -131,400 MHz 1,000 MHz

6.51674 GHz

-61.31 dBm -47.82d -782d

-131.,400 MHz -87.600 MHz 1.000 MHz

6.57366 GHz

-61.86 dBm -48.37 d

-87.600 MHz ~44,800 MHz 1.000 MHz

6.65994 GHz

B B
B -8.39 dB
B e

-49.89 dBm -36.40d -16.35d

-44.800 MHz | -43.800 MHz | 1.000 MHz |
43,800 MHz 44,800 MHz 1,000 MHz
44,800 MHz 87.600 MHz 1,000 MHz
87.600 MHz 131.400 MHz 1,000 MHz
131.400 MHz 200,000 MHz 1,000 MHz

6.66022 GHz
6.74978 GHz
6.74982 GHz
6.83602 GHz
6.86742 GHz

-50.13 dBm | -36.64 dB
-49.77 dBm -36.28 dB
-49.32 dBm -35.83dB
-60.79 dém -47.30 dB
-60.51 dém -47.02 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BESOMIMO_Antl_6785

Spectrum =
Ref Level 5.00 dém Offset 1550 dB& Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -13.78 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -133.200 MHz 1.000 MHz 6.65054 GHz -60.65 dBm -46.87 dB 4
-133,200 MHz -88,800 MHz 1.000 MHz 6.65194 GHz -60.77 dBm -46.99 dB K
-88,800 MHz 45,400 MHz 1.000 MHz 6.73950 GHz -51.40 dBm -37.62 d K
45400 MHz | -44.400MHz | 1.000 MHz | 6.73962 GHz -51.52 dBm | -37.74dB | .
44.400 MHz 45.400 MHz 1.000 MHz 6.83038 GHz -51.17 dBm -37.40 dB J
45.400 MHz 98.800 MHz 1.000 MHz 6.83042 GHz -50.97 dBm -37.19dB .
98.800 MHz 133.200 MHz 1.000 MHz 6.91770 GHz -60.43 dém -46.65 dB .
133.200 MHz 200.000 MHz 1.000 MHz 6.94562 GHz -60.34 dBm -46.57 dB E
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Ref Level 5.00 dém Offset 1529 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -13.76 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -132,000 MHz 1.000 MHz 6.65282 GHz -60.98 dBm -47.22 dB -7.22dB
-132,000 MHz -88.000 MHz 1.000 MHz 6.65302 GHz -61.09 dBm -47.33 dB -7.34 dB
-88.000 MHz -45.000 MHz 1.000 MHz 6.73998 GHz -50.35 dBm -36.60 dB -16.59 dB
-45.000 MHz | -44.000MHz | 1.000 MHz | 6.74002 GHz -50.84 dBm | -37.00dB -17.49dB
44,000 MHz 45.000 MHz 1.000 MHz 6.82998 GHz -50.66 dBm -36.90 dB -17.30 dB
45.000 MHz 98.000 MHz 1.000 MHz 6.83022 GHz -50.53 d&m -36.77 dB -16.73 dB
988.000 MHz 132,000 MHz 1.000 MHz 6.91694 GHz -60.89 dém -47.13 dB -7.15dB
132,000 MHz 200.000 MHz 1.000 MHz 6.93550 GHz -60.63 dBm -46.87 dB -6.87 dB
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FCC RF Test Report

Report No. : FR432502F

11BESBOMIMO_Antl_6865

Spectrum =
Ref Level 5.00 dém Offset 1569 d& Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -13.79 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133,800 MHz 1.000 MHz 6.70426 GHz -60.06 dBm -46.27 dB -6.27 dB
-133,800 MHz -89.200 MHz 1.000 MHz 6.73186 GHz -60.23 dBm -46.44 dB 6.62 dB
-89.200 MHz -45.600 MHz 1.000 MHz 6.81926 GHz -50.80 dBm -37.01dB -16.98 dB
-45.600 MHz | -44.600MHz | 1.000 MHz | 6.81942 GHz -51.01 dBm | -37.22dB | -17.62dB
44.600 MHz 45.600 MHz 1.000 MHz 6.91058 GHz -50.82 dBm -37.02dB -1742de
45.600 MHz 89.200 MHz 1.000 MHz 6.91070 GHz -50.32 dBm -36.53dB -16.51 dB
89.200 MHz 133.800 MHz 1.000 MHz 6.99854 GHz -60.41 dém -46.62 dB -6.69 dB
133.800 MHz 200.000 MHz 1.000 MHz 7.01150 GHz -65.07 dém -51.28 dB -11.28 dB
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Ref Level 5.00 dém Offset 1571 dB Mode Sweep
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CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.73 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -130,800 MHz 1.000 MHz 6.70790 GHz -60.69 dBm -46.95 dB -6.95 dB
-130,800 MHz -87.200 MHz 1.000 MHz 6.73422 GHz -61.02 dBm -47.28 dB -7.29 dB
-87.200 MHz 44,600 MHz 1.000 MHz 6.82026 GHz -49.14 dBm -35.41 dB -15.39 dB
44,600 MHz |~ -43.600MHz | 1.000 MHz | 6.82042 GHz -49.40 dBm | -3567dB -16.07 dB
43.600 MHz 44.600 MHz 1.000 MHz 6.90958 GHz -49.93 dBm -36.20 dB -16.60 dB
44.600 MHz 87.200 MHz 1.000 MHz 6.90974 GHz -49.76 dBm -36.03dB -16.00 dB
87.200 MHz 130.800 MHz 1.000 MHz 6.99574 GHz -60.61 dém -46.87 dB -6.80 dB
130.800 MHz 200.000 MHz 1.000 MHz 6.99642 GHz -66.54 dBm -52.81 dB -12.81 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BESBOMIMO_Antl_6945
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Spectrum Emission Mask Standard: None
Peak Power -12.27 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -131,400 MHz 1.000 MHz 6.81302 GHz -59.91 dBm -47.63 dB -7.63dB
-131.400 MHz -87.600 MHz 1.000 MHz 6.81362 GHz -60.20 dBm -47.92 dB 7.93dB
-87.600 MHz 44,800 MHz 1.000 MHz 6.90006 GHz -49.17 dBm -36.89 dB -16.87 dB
44,800 MHz | -43.800MHz | 1.000 MHz | 6.90022 GHz -49.71 dBm | -37.44dB -17.84dB
43.800 MHz 44.800 MHz 1.000 MHz 6.98978 GHz -48.80 dBm -36.53dB -16.93 dB
44.800 MHz 87.600 MHz 1.000 MHz 6.98982 GHz -47.02 dBm -34.75dB -14.75 dB
87.600 MHz 131,400 MHz 1.000 MHz 7.07618 GHz -65.31 dém -53.04 dB -13.10 dB
131,400 MHz 200.000 MHz 1.000 MHz 7.11278 GHz -64.96 dBm -52.69 dB -12.69 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.86 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -131,400 MHz 1.000 MHz 6.80890 GHz -59.98 dBm -47.12dB -7.12dB
-131.400 MHz -87.600 MHz 1.000 MHz 6.81382 GHz -60.18 dBm -47.32dB -7.38 B |
-87.600 MHz 44,800 MHz 1.000 MHz 6.90006 GHz -49.09 dBm -36.23 dB -16.21 dB
44,800 MHz | -43.800MHz | 1.000 MHz | 6.90022 GHz -49.75 dBm | -36.80dB  -17.29dB
43.800 MHz 44.800 MHz 1.000 MHz 6.98978 GHz -49.81 dBm -36.95 dB -17.35 dB
44.800 MHz 87.600 MHz 1.000 MHz 6.99002 GHz -48.94 dBm -36.08 dB -16.04 dB
87.600 MHz 131,400 MHz 1.000 MHz 7.076320 GHz -65.28 dém 52.42 dB -12.45 dB
131,400 MHz 200.000 MHz 1.000 MHz 7.11374 GHz -65.10 dBm -52.24 dB -12.24 dB
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Report No
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11BESOMIMO_Antl_7025

Spectrum =
Ref Level 5.00 dém Offset 16,04 dB Mode Sweep
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CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.51 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133.200 MHz 1.000 MHz 6.87522 GHz -59.48 dBm -46.97 dB -6.97 dB
-133,200 MHz -88,800 MHz 1.000 MHz 6.89186 GHz -59.97 dBm -47.46 dB 7.47 dB
-88,800 MHz 45,400 MHz 1.000 MHz 6.97954 GHz -50.93 dBm -38.42 d -18.41 dB
45400 MHz | -44.400MHz | 1.000 MHz | 6.97962 GHz -51.04 dBm | -38.53dB  -18.93dB
44.400 MHz 45.400 MHz 1.000 MHz 7.07038 GHz -50.09 dBm -37.58 dB -17.98 dB
45.400 MHz 98.800 MHz 1.000 MHz 7.07074 GHz -49.71 dBm -37.20 dB -17.14 dB
98.800 MHz 133.200 MHz 1.000 MHz 7.15802 GHz -64.26 dém 51.75 dB -11.80 dB
133.200 MHz 200.000 MHz 1.000 MHz 7.18170 GHz -64.21 dém -51.70 dB -11.70 dB
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Spectrum Emission Mask

Peak Power -13.16 dBm
Rangelow | RangeUp | RBW |

10001 pts
Standard: None

Span 400.0 MHz

RBW 1.000 MHz

Frequency | Power Abs | PowerRel | Alimit |
-200.000 MHz | -129,600 MHz 1.000 MHz 6.87630 GHz -59.63 dBm -46.47 dB -6.47 dB
-129,600 MHz -86.,400 MHz 1.000 MHz 6.89594 GHz -60.01 dBm -46.85 dB -7.00 dB

-86.400 MHz 44,200 MHz 1.000 MHz 6.98074 GHz -49.44 dBm -36.28 dB -16.26 dB |
44200 MHz | -43.200MHz | 1.000 MHz | 6.98082 GHz -49.66 dBm | -36.50dB -16.90 dB
43.200 MHz 44.200 MHz 1.000 MHz 7.06918 GHz -47.89 dBm -34.73dB -15.13 dB
44.200 MHz 86.400 MHz 1.000 MHz 7.06926 GHz -48.01 dBm -34.85dB -14.84 dB
86.400 MHz 129,600 MHz 1.000 MHz 7.15442 GHz -64.20 dém -51.04 dB -11.09 dB
129.600 MHz 200.000 MHz 1.000 MHz 7.19214 GHz -64.15 dém -50.99 dB -10.99 dB
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FCC RF Test Report

Report No
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11BE160MIMO_Ant1_6025
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.39 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -263.040 MHz 2,000 MHz 5.76056 GHz -59.87 dBm -49.48 dB R
-263.040 MHz | -175.360 MHz 2,000 MHz 5.76256 GHz -59.91 dBm -49.52 dB K
-175.360 MHz -88.680 MHz 2,000 MHz 5.93620 GHz -49.37 dBm -38.98 dB K
-88.680 MHz | -87.680MHz | 2.000 MHz | 5.93636 GHz -48.98 dBm | -38.50 dB | R
87.680 MHz 98.680 MHz 2.000 MHz 6.11364 GHz -48.73 dBm -38.35dB .
98.680 MHz 175.360 MHz 2,000 MHz 6.11396 GHz -48.98 dBm -38.59dB .
175.360 MHz 263.040 MHz 2,000 MHz 6.28720 GHz -59.39 dém -49.00 dB .
263,040 MHz 400.000 MHz 2.000 MHz 6.30472 GHz -59.35 dém -48.97 dB K
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Spectrum Emission Mask Standard: None
Peak Power -10.73 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -257.760 MHz 2,000 MHz 5.76040 GHz -59.18 dBm -48.44 dB -8.44 dB
-257.760 MHz | -171.840 MHz 2,000 MHz 5.76744 GHz -60.01 dBm -49.27 dB -9.30dB |
-171.840 MHz -86.920 MHz 2,000 MHz 5.93804 GHz -46.96 dBm -36.23 dB -16.22 dB
-86.920 MHz | -85.920MHz | 2.000 MHz | 5.93812 GHz -46.80 dBm | -36.06dB  -16.90 dB
85.920 MHz 86.920 MHz 2.000 MHz 6.11188 GHz -46.22 dBm -35.48 dB -16.32 dB
86.920 MHz 171.840 MHz 2,000 MHz 6.11196 GHz -46.22 dBm -35.48 dB -15.48 dB
171.840 MHz 257.760 MHz 2,000 MHz 6.28272 GHz -59.68 dém -48.95 dB -8.96 dB
257.760 MHz 400.000 MHz 2.000 MHz 6.40408 GHz -59.51 dBm -48.78 dB -8.78 dB
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SPORTON LAB.

FCC RF Test Report

Report No

.. FR432502F

11BE160MIMO_Ant1_6185

Spectrum

Ref Level 5.00 dém Offset 1502 dg Mode Sweep
Count 100/100
@ 1Rm View
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-80 dBm
-90 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.22 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -260.640 MHz 2,000 MHz 5.89488 GHz -59.10 dBm -47.88 dB 4
-260.640 MHz | -173.760 MHz 2,000 MHz 5.92448 GHz -59.32 dBm -48.10 dB .
-173.760 MHz -87.880 MHz 2,000 MHz 6.09708 GHz -48.16 dBm -36.94 dB :
-87.880 MHz | -86.880MHz | 2.000 MHz | 6.09716 GHz -48.08 dBm | -36.86 dB | K
986.880 MHz 87.880 MHz 2.000 MHz 6.27284 GHz -48.16 dBm -36.94 dB .
87.880 MHz 173.760 MHz 2,000 MHz 6.27292 GHz -48.27 dBm -37.05dB [
173.760 MHz 260.640 MHz 2,000 MHz 6.44456 GHz -59.18 dgém -47.96 dB .
260.640 MHz 400.000 MHz 2.000 MHz 6.47768 GHz -59.12 dém -47.90 dB K
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Spectrum

Ref Level 5.00 dém Offset 1515 dB Mode Sweep
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[® 1Rm View
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CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.69 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -258.720 MHz 2,000 MHz 5.90008 GHz -58.77 dBm -48.00 dB -8.09 dB
-258,720 MHz | -172,480 MHz 2,000 MHz 5.92656 GHz -58.95 dBm -48.26 dB -8.30dB |
-172.480 MHz -87.240 MHz 2,000 MHz 6.09772 GHz -46.58 dBm -35.80 dB -15.89 dB
-87.240MHz | -86.240MHz | 2.000 MHz | 6.09780 GHz -46.78 dBm | -36.00dB  -16.93dB
86.240 MHz 87.240 MHz 2.000 MHz 6.27220 GHz -47.26 dBm -36.57 dB -17.40 dB
87.240 MHz 172,480 MHz 2,000 MHz 6.27228 GHz -47.53 dBm -36.85dB -16.84 dB
172,480 MHz 258.720 MHz 2,000 MHz 6.44360 GHz -59.08 dém -48.39 dB 841 de
258.720 MHz 400.000 MHz 2.000 MHz 6.48256 GHz -59.02 dém -48.34 dB -8.34 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BE160MIMO_Ant1_6345

Spectrum

Ref Level 5.00 dém
Count 100/100

Offset 1545 d&

Mode Sweep
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Span 800.0 MHz

Spectrum Emission Mask

Peak Power -11.38 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -264.000 MHz 2.000 MHz 6.07464 GHz -58.10 dém -46.72 dB .
-264.000 MHz | -176.000 MHz 2.000 MHz 6.08104 GHz -58.30 dem -46.92 dB .
-176.000 MHz -89,000 MHz 2.000 MHz 6.16912 GHz -56.15 dBm -46.77 dB .
-89.000MHz | -98.000 MHz | 2.000 MHz | 6.25604 GHz -50.30 d8m | -38.92dB | .
98.000 MHz 89.000 MHz 2.000 MHz 6.43396 GHz -50.06 dBm -38.68 dB .
89.000 MHz 176.000 MHz 2,000 MHz 6.43428 GHz -50.28 dBm -39.00 dB E
176.000 MHz 264,000 MHz 2,000 MHz 6.60896 GHz -58.90 dém -47.52 dB :
264,000 MHz 400.000 MHz 2.000 MHz 6.68552 GHz -58.57 dgm -47.20 dB F

™
| ) (T
Dats: 5.APR

11BE160MIMO_Ant2_6345

Spectrum

Ref Level 5.00 dém
Count 100/100

Offset 1542 d&

Mode Sweep
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-80 dBm

-390 dBm

CF 6.345 GHz

10001 pts Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -10.37 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -258.240 MHz 2,000 MHz 6.06992 GHz -57.99 dem -47.62 dB -7.62dB
-258.240 MHz | -172.160 MHz 2,000 MHz 6.08680 GHz -58.26 dem -47.89 dB -7.90 dB
-172.160 MHz -87.080 MHz 2,000 MHz 6.25780 GHz -47.13 dBm -36.75 dB -16.74 dB
-87.080MHz | -86.080MHz | 2.000 MHz | 6.25796 GHz -47.02dBm | -36.64 dB A48 dB
86.080 MHz 87.080 MHz 2.000 MHz 6.43204 GHz -46.68 dBm -36.31dB .
87.080 MHz 172,160 MHz 2,000 MHz 6.43220 GHz -46.79 dBm -36.42 dB E
172,160 MHz 258.240 MHz 2,000 MHz 6.60272 GHz -58.99 dém -48.62 dB 4
258,240 MHz 400.000 MHz 2.000 MHz 6.68480 GHz -58.54 dBm -48.17 dB .
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Report No

.. FR432502F

11BE160MIMO_Ant1_6505

Spectrum

Ref Level 5.00 dém
Count 100/100

Offset 1526 d&

Mode Sweep

@ 1Rm View
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CF 6.505 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -10.10 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -264.000 MHz 2.000 MHz 6.23224 GHz -58.36 dém -48.27 dB :
-264.000 MHz | -176.000 MHz 2.000 MHz 6£.24112 GHz -58.66 dBm -48.56 dB .
-176.000 MHz -89,000 MHz 2.000 MHz 6.41588 GHz -48.72 dBm -38.63 dB .
-89.000MHz | -98.000 MHz | 2.000 MHz | 6.41604 GHz -49.22 d8m | -39.12dB | .
98.000 MHz 89.000 MHz 2.000 MHz 6.59396 GHz -49.75 dBm -39.65 dB E
89.000 MHz 176.000 MHz 2,000 MHz 6.59420 GHz -49.78 dBm -39.68 dB [
176.000 MHz 264,000 MHz 2,000 MHz 6.76872 GHz -58.56 dBm -48.46 dB :
264,000 MHz 400.000 MHz 2.000 MHz 6.80104 GHz -58.29 dém -48.19 dB .
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11BE160MIMO_Ant2_6505

Spectrum

Ref Level 5.00 dém  Offset 1554 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -10.96 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -259,680 MHz 2,000 MHz 6.10576 GHz -58.59 dBm -47.63 dB -7.63dB
-259.680 MHz | -173.120 MHz 2,000 MHz 6.24552 GHz -58.87 dBm -47.91 dB -7.93dB
-173.120 MHz -87.560 MHz 2,000 MHz 6.41740 GHz -48.28 dBm -37.31dB -17.31dB
-87.560 MHz | -86.560 MHz | 2.000 MHz | 6.41748 GHz -48.06 dBm | -37.10dB  -17.93dB
86.560 MHz 87.560 MHz 2.000 MHz 6.59252 GHz -48.56 dBm -37.60 dB -18.43 dB
87.560 MHz 173.120 MHz 2,000 MHz 6.59268 GHz -48.66 dBm -37.70dB -17.69 dB
173,120 MHz 259,680 MHz 2,000 MHz 6.76448 GHz -58.51 dém -47.55 dB -7.58 dB
259.680 MHz 400.000 MHz 2.000 MHz 6.81512 GHz -58.13 dém -47.16 dB -7.17 dB
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FCC RF Test Report

Report No

.. FR432502F

11BE160MIMO_Ant1_6665

Spectrum

Ref Level 5.00 dém
Count 100/100

Offset 1556 d&

Mode Sweep

@ 1Rm View

o cehjmiLgheck
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CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -10.77 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -266.400 MHz 2.000 MHz 6.30560 GHz -56.07 dém -47.30 dB .
-266.400 MHz | -177.600 MHz 2.000 MHz 6.39888 GHz -58.05 dem -47.29 dB .
-177.600 MHz -89,800 MHz 2.000 MHz 6.48792 GHz -57.29 dBm -46.52 dB .
-89.800 MHz | -88.800 MHz | 2.000 MHz | 6.57524 GHz -50.62 d8m | -39.86 dB | .
98.800 MHz 89.800 MHz 2.000 MHz 6.75476 GHz -50.86 dBm -40.10 dB E
989.800 MHz 177.600 MHz 2,000 MHz 6.84256 GHz -57.57 dBm -46.81 dB E
177.600 MHz 266,400 MHz 2,000 MHz 6.93088 GHz -57.69 dém -46.93 dB |
266,400 MHz 400.000 MHz 2.000 MHz 6.94600 GHz -57.53 dém -46.77 dB :
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Dats: 5.APR

11BE160MIMO_Ant2_6665

Spectrum

Ref Level 5.00 dém Offset 1535 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -11.15dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -258.240 MHz 2,000 MHz 6.40304 GHz -58.89 dBm -47.74 dB -7.74dB
-258,240 MHz | -172,160 MHz 2,000 MHz 6.40736 GHz -59.05 dBm -47.90 dB -7.99 dB
-172.160 MHz -87.080 MHz 2,000 MHz 6.57788 GHz -47.51 dBm -36.36 dB -16.35dB |
-87.080 MHz | -86.080MHz | 2.000 MHz | 6.57796 GHz -47.61 dBm | -36.45dB | .
86.080 MHz 87.080 MHz 2.000 MHz 6.75204 GHz -48.05 dBm -36.90 dB .
87.080 MHz 172,160 MHz 2,000 MHz 6.75212 GHz -48.09 dBm -36.94 dB E
172,160 MHz 258.240 MHz 2,000 MHz 6.92312 GHz -58.29 dém -47.13 dB .
258,240 MHz 400.000 MHz 2.000 MHz 6.94712 GHz -58.15 dém -47.00 dB L
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SPORTON LAB.

FCC RF Test Report

Report No. : FR432502F

11BE160MIMO_Ant1_6825

Spectrum =
Ref Level 5.00 dém Offset 1540 dB Mode Sweep
Count 100/100
@ 1Rm View
0 dehimit $heck pARS
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-80 dBm
-90 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.88 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -262,080 MHz 2,000 MHz 6.51352 GHz -58.07 dBm -47.19 dB -7.19.dB
-262,080 MHz | -174.720 MHz 2,000 MHz 6.56352 GHz -58.23 dBm -47.35 dB -7.44 dB
-174.720 MHz -88.360 MHz 2,000 MHz 6.73652 GHz -48.72 dBm -37.84 dB -17.83 dB
-88.360 MHz | -87.360MHz | 2.000 MHz | 6.73668 GHz -48.47 dBm | -37.50dB | -18.42dB
87.360 MHz 98.360 MHz 2.000 MHz 6.91332 GHz -49.23 dBm -38.36 dB -19.19 dB
98.360 MHz 174.720 MHz 2,000 MHz 6.91356 GHz -49.15 dBm -38.27 dB -18.25 dB
174,720 MHz 262,080 MHz 2,000 MHz 7.08696 GHz -62.09 dém 51.21 dB -11.23 dB
262,080 MHz 400.000 MHz 2.000 MHz 7.11168 GHz -61.96 dBm -51.08 dB -11.08 dB
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Spectrum
Ref Level 5.00 deém Offset 1542 dB Mode Sweep
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CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.17 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -259.200 MHz 2,000 MHz 6.50896 GHz -58.77 dBm -47.60 dB 760 dB
-259,200 MHz | -172,800 MHz 2,000 MHz 6.56584 GHz -59.15 dBm -47.98 dB -7.98 dB
-172,800 MHz -87.400 MHz 2,000 MHz 6.73740 GHz -47.61 dBm -36.44 dB -16.42 dB
-87.400 MHz | -86.400MHz | 2.000 MHz | 6.73764 GHz -47.51 dBm | -36.34dB | -17.17dB
86.400 MHz 87.400 MHz 2.000 MHz 6.91236 GHz -48.72 dBm -37.55dB -18.39 dB
87.400 MHz 172.800 MHz 2,000 MHz 6.91244 GHz -48.78 dBm -37.61dB -17.61de
172.800 MHz 259.200 MHz 2,000 MHz 7.08392 GHz -63.62 dém -52.45 dB -12.49 dB
259.200 MHz 400.000 MHz 2.000 MHz 7.08592 GHz -63.48 dBm -52.31 dB -12.31 dB
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Report No

.. FR432502F

11BE160MIMO_Ant1_6985

Spectrum

Ref Level 5.00 dém
Count 100/100

Offset 1564 d&

Mode Sweep
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CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.59 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -260.640 MHz 2,000 MHz 6.71480 GHz -57.28 dBm -46.69 dB -6.69 dB
-260.640 MHz | -173.760 MHz 2,000 MHz 6.72464 GHz -57.45 dBm -46.86 dB 6.90 dB
-173.760 MHz -87.880 MHz 2,000 MHz 6.89708 GHz -48.03 dBm -37.44 dB -17.44 dB
-87.880 MHz | -86.880MHz | 2.000 MHz | 6.89716 GHz -48.01 dBm | -37.43dB -18.26 dB
986.880 MHz 87.880 MHz 2.000 MHz 7.07284 GHz -47.45 dBm -36.86 dB -17.69 dB
87.880 MHz 173.760 MHz 2,000 MHz 7.07292 GHz -47.60 dBm -37.02dB -17.01de
173.760 MHz 260.640 MHz 2,000 MHz 7.24528 GHz -60.78 dém -50.20 dB -10.25 dB
260.640 MHz 400.000 MHz 2.000 MHz 7.24792 GHz -60.78 dém -50.19 dB -10.19 dB
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Spectrum

Ref Level 5.00 dém Offset 1567 d& Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.02 dBm RBW 2.000 MHz
Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -258.240 MHz 2,000 MHz 6.71984 GHz -57.88 dBm -46.86 dB -6.86 dB
-258,240 MHz | -172,160 MHz 2,000 MHz 6.72680 GHz -58.16 dBm -47.14 dB -7.15dB
-172.160 MHz -87.080 MHz 2,000 MHz 6.81352 GHz -52.71 dBm -41.68 dB -13.75 dB
-87.080 MHz | -86.080MHz | 2.000 MHz | 6.89796 GHz -45.99 dBm | -34.96dB  -15.80 dB
86.080 MHz 87.080 MHz 2.000 MHz 7.07204 GHz -45.41 dBm -34.38 dB -15.22 dB
87.080 MHz 172,160 MHz 2,000 MHz 7.07236 GHz -45.51 dBm -34.48 dB -14.46 dB
172,160 MHz 258.240 MHz 2,000 MHz 7.24272 GHz -62.02 dém -51.00 dB -11.08 db
258,240 MHz 400.000 MHz 2.000 MHz 7.25056 GHz -61.91 dBm -50.89 dB -10.89 dB
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<Small RU>

Maximum power spectral density

Test Result

Test Ru Ru Result . 2R L .
Mode Antenna | Freq(MHz) Size Index [dBm/MHz] Gain /[&;B_'r;] /[SI;B_'?] Verdict
Antl 5935 52Tone+26Tone RU37+RU2 -13.93 4.5 -9.43 <-1.00 PASS
106Tone+26Tone RU53+RU4 -14.00 4.5 -9.5 <-1.00 PASS
52Tone+26Tone RU37+RU2 -13.75 4.72 -9.03 <-1.00 PASS
Ant2 5935 106Tone+26Tone RU53+RU4 -13.92 4.72 -9.2 <-1.00 PASS
total 5935 52Tone+26Tone RU37+RU2 -10.83 7.26 -3.57 <-1.00 PASS
106Tone+26Tone RU53+RU4 -10.95 7.26 -3.69 <-1.00 PASS
52Tone+26Tone RU37+RU2 -13.76 4.5 -9.26 <-1.00 PASS
Antl 5955 106Tone+26Tone RU53+RU4 -13.76 4.5 -9.26 <-1.00 PASS
52Tone+26Tone RU37+RU2 -13.87 4.72 -9.15 <-1.00 PASS
Antz 5955 106Tone+26Tone RU53+RU4 -14.02 4.72 -9.3 <-1.00 PASS
total 5955 52Tone+26Tone RU37+RU2 -10.80 7.26 -3.54 <-1.00 PASS
106Tone+26Tone RU53+RU4 -10.88 7.26 -3.62 <-1.00 PASS
52Tone+26Tone RU37+RU2 -14.38 4.52 -9.86 <-1.00 PASS
Antl 6435 106Tone+26Tone RU53+RU4 -14.50 4,52 -9.98 <-1.00 | PASS
ARt 6435 52Tone+26Tone RU37+RU2 -14.63 5.33 -9.3 <-1.00 PASS
11BE20MIMO 106Tone+26Tone RU53+RU4 -14.88 5.33 -9.55 <-1.00 PASS
52Tone+26Tone RU37+RU2 -11.49 7.59 -3.9 <-1.00 PASS
total 6435 106Tone+26Tone RU53+RU4 -11.68 7.59 -4.09 <-1.00 | PASS
52Tone+26Tone RU37+RU2 -14.00 4.49 -9.51 <-1.00 PASS
Antl 6535 106Tone+26Tone RU53+RU4 -13.60 4.49 -9.11 <-1.00 PASS
Ant2 6535 52Tone+26Tone RU37+RU2 -14.72 5.24 -9.48 <-1.00 PASS
106Tone+26Tone RU53+RU4 -14.40 5.24 -9.16 <-1.00 PASS
52Tone+26Tone RU37+RU2 -11.33 7.5 -3.83 <-1.00 PASS
total ©535  [o6Tone+26Tone | RU53+RU4 1097 | 75 | 347 | =1.00 | PASS
Antl 7095 52Tone+26Tone RU40+RU6 -13.31 4.49 -8.82 <-1.00 PASS
106Tone+26Tone RU54+RU4 -13.41 4.49 -8.92 <-1.00 PASS
52Tone+26Tone RU40+RUG6 -13.37 4.25 -9.12 <-1.00 PASS
Ant2 7095 106Tone+26Tone RU54+RU4 -13.47 4.25 -9.22 <-1.00 PASS
52Tone+26Tone RU40+RU6 -10.33 6.72 -3.61 <-1.00 | PASS
total 7095 106Tone+26Tone RU54+RU4 -10.43 6.72 -3.71 <-1.00 PASS
106Tone+26Tone RU54+RU4 -10.59 6.72 -3.87 <-1.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
Sporton International Inc. (Kunshan) Page Number 1 A2-218 of A2-314
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Test Graphs
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In-Band Emissions

Test Result
Test Freq Ru Ru Limit
Antenna . Result Verdict
Mode (MHz) Size Index
11BE20 Antl 5935 52Tone+26Tone RU37+RU2 See test graph See test graph PASS
MIMO Ant2 5935 52Tone+26Tone RU37+RU2 See test graph See test graph PASS
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<Single RU>

Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit .
Mode Antenna | Freq(MHz) Size Index | [dBm/MHz] Gain [dBm/MHz] | [dBm/MHZz] verdict
26Tone | RUO -13.32 4.50 -8.82 <-1.00 PASS
Antl 5935 52Tone | RU37 -13.25 4.50 -8.75 <-1.00 PASS
106Tone | RU53 -13.3 4.50 -8.80 <-1.00 PASS
26Tone | RUO -13.65 4.72 -8.93 <-1.00 PASS
Ant2 5935 52Tone | RU37 -13.61 4.72 -8.89 <-1.00 PASS
106Tone | RU53 -13.73 4.72 -9.01 <-1.00 PASS
26Tone | RUO -10.47 7.26 -3.21 <-1.00 PASS
total 5935 52Tone | RU37 -10.42 7.26 -3.16 <-1.00 PASS
106Tone | RU53 -10.50 7.26 -3.24 <-1.00 PASS
26Tone | RUO -13.91 4.50 -9.41 <-1.00 PASS
Antl 5955 52Tone | RU37 -13.85 4.50 -9.35 <-1.00 PASS
106Tone | RU53 -13.89 4.50 -9.39 <-1.00 PASS
26Tone | RUO -13.95 4.72 -9.23 <-1.00 PASS
Ant2 5955 52Tone | RU37 -13.89 4.72 -9.17 <-1.00 PASS
106Tone | RU53 -14 4.72 -9.28 <-1.00 PASS
11BE20MIMO 26Tone | RUO -10.92 7.26 -3.66 <-1.00 PASS
total 5955 52Tone | RU37 -10.86 7.26 -3.60 <-1.00 PASS
106Tone | RU53 -10.93 7.26 -3.67 <-1.00 PASS
26Tone | RUO -14.67 452 -10.15 <-1.00 PASS
Antl 6435 52Tone | RU37 -14.52 452 -10.00 <-1.00 PASS
106Tone | RU53 -14.56 452 -10.04 <-1.00 PASS
26Tone | RUO -14.53 5.33 -9.20 <-1.00 PASS
Ant2 6435 52Tone | RU37 -14.47 5.33 -9.14 <-1.00 PASS
106Tone | RU53 -14.57 5.33 -9.24 <-1.00 PASS
26Tone | RUO -11.59 7.59 -4.00 <-1.00 PASS
total 6435 52Tone | RU37 -11.48 7.59 -3.89 <-1.00 PASS
106Tone | RU53 -11.55 7.59 -3.96 <-1.00 PASS
26Tone | RUO -13.62 4.49 -9.13 <-1.00 PASS
Antl 6535 52Tone | RU37 -13.56 4.49 -9.07 <-1.00 PASS
106Tone | RU53 -13.63 4.49 -9.14 <-1.00 PASS
Ant2 6535 26Tone | RUO -14.55 5.24 -9.31 <-1.00 PASS
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52Tone | RU37 -14.35 5.24 -9.11 <-1.00 PASS
106Tone | RUS3 -14.47 5.24 -9.23 <-1.00 PASS
26Tone | RUO -11.05 7.50 -3.55 <-1.00 PASS
total 6535 52Tone | RU37 -10.93 7.50 -3.43 <-1.00 PASS
106Tone | RUS3 -11.02 7.50 -3.52 <-1.00 PASS
26Tone | RU8 -12.7 4.49 -8.21 <-1.00 PASS
Antl 7095 52Tone | RU40 -12.81 4.49 -8.32 <-1.00 PASS
106Tone | RU54 -12.98 4.49 -8.49 <-1.00 PASS
26Tone | RUS8 -13.61 4.25 -9.36 <-1.00 PASS
Ant2 7095 52Tone | RU40 -13.03 4.25 -8.78 <-1.00 PASS
106Tone | RU54 -12.84 4.25 -8.59 <-1.00 PASS
26Tone | RUS8 -10.12 6.72 -3.40 <-1.00 PASS
total 7095 52Tone | RU40 -9.91 6.72 -3.19 <-1.00 PASS
106Tone | RU54 -9.90 6.72 -3.18 <-1.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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